

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

ST-08-02-29-1

- Product:** DPL-Laminate floor covering thickness 6 mm - 12 mm
- Producer:** Kronospan GmbH Lampertswalde
 Mühlbacher Str.1
 01561 Lampertswalde
- Order:** Selected property according to EN 14041 (CE-labelling)
- Test method:** Determination of the fire resistance according to DIN EN ISO 9239-1,
 Certification according to EN 13501-1
- Test report:** 06-6-3656-7 (MPA Dresden)
- Test result:**

Property	Result	Declaration according to EN 14041
Fire resistance	Critical heat flux: 6,61 kW/m ²	Fire class C _{fl} -s1

The certificate is valid until 11.01.2011.

Dresden, 29.02.2008

[Signature]

Head of laboratory



[Signature]

Engineer in charge